

Sample Examination Report

M 89-43(12)

Submitted by: Rod Kirkham Date submitted: March 7/90

Title of study: Sulphurets area Project No. 70005

Sample description:

KQ-89-104D

Locality:

Information and data required:

X-ray identification pale layers quartz, feldspar, diopside or some other mineral(s)

Results:

KQ-89-104D pale layer = Plagioclase + Prehnite str.  
X-73539

- suggest a polished thin section to confirm prehnite

Signed: Andrew Roberts Date: 8/3/90 Approved: \_\_\_\_\_

Mineralogy Section

Section Head

Copies to: 1. Section File 2. B.V. Kirkham 3. \_\_\_\_\_

hornfels  
ridge  
↓  
of Kerr